L= 9y
BN sHER =
HKIS

BT I T EMREIEKBL TSV, XERTHERARMICBT BHALLEEL,
ABRE, FRICRTEROHIRMAATEETT

7 2 L—~or95ay
B_& EBET)
3I— K No. 70020—AZ102
A—h— - -FHfFE|wYS RX—8 LA, ABA-SE3P
T K |13B-MSP
£ AR 2003 F 4 B~ 2008 % 2 A
OVXYARE—RN—U3y - TYARE— RN—o 3 o [ RFER
" & OHKS L—v59yiavid, BBEIVSVATITY Y —F—%ETY,
R—/8—/8T— 70— 1 LA —DHREEMIET BT, T IILE—EFEHISTI|L TS,
OBEEHFOEKF201TE1 AREEFTOLNDTY,
2017 & 1 AU IC BRI -EHFAOFERICONTIE. BELOFREEETEEVAhE (EEL,
i fme E04521-760080-00 2017/1/10 4Epk Ver.3-1.01 (EEWEES. &F) () TyvF-45—-IX

[FU&®IC

COEIEHKS L= 009923 VEHEVWLFWEERICHYMNE S SEVWET, MM FIEBTEMEFIIKEL. BT

BTREIREICRBSINTVWIRABRETYRLICTERALLZEL,

AEFRF FETSRNDT EFEALLZILN,

OAREFAHBEREICETIFT TV EE, HELPHDODALZADBRPLEEZERARICHLET S-OICFo> TV EELINEER
BEFEHLTVET,

OFERXIIE=ZENAEURBRUMERERER L LITKYZIEBEICOVTE, BHTE—UZOEEZEVMLET
DTHLEMEHITELLIEZSLY,

OFRHRZEZFERLTELEES, BBEIERLUVENITHMET S2ER. £f-. BREZHERT LI EATELRNILIZK DR
KFIZOEFEFELTIE, —UIOMEEW-LhET,

OARHRIE/ —VIINEFHEZEEICRHESIATEYES, / —VIILEFHUNMIEA T-5EE. FEROBEE - HEERUREMHEIC
DWTREELVzLARET,

OARAGIIAAENTOFEAZEMICEITSINLDOTY, BHTIEFERALLZVLWTLEZELY,
This product is designed for use in Japan only. It must not be used in any other country

OAHRDEFRINEREED. RED-OFELLERET I ENHYET,

OAREFFELKBMT I ENHBYETOTRAEREREDEEL CHRIFZELY,

QO ERDRCHRABARUVAED EXIHBELORFTEETHSBVEHLELL LS, BREHKTTLEE. ERE - 3—FNo. -
BHEPENX - TR EIERICHBEASIEEL,
RLELDERE FUREELKBBMRO VALK ADICTROEBEELLTHIL T L,

AETETROLSLREEHEAL., BERRUVEEEADRKELANILERLTVET,

BELE  ppaxa@mEAEr. REEGERSTHIENHLHE
| —

FEREXIFERAEMEECASIRBENIBESNSEE (AR

/NFE  sxmmoscreEsnsss
K = 1 S A CHRE & 1= O (B 1. SRR AT )

==

=
BRY 3— Mok SBENAOWBRUHHE - KKEHLET B0, ROZLEF2TIHEEL,
LRy T YDA FRAHFOI—IFLERI L THSHEEETo TS,
C2FHBESNTEEF, WRLEVESISTRI FEROTHLTIESL,

1




N = —
NEFE
OAKRBFDERFEAITMEACITHHRNTLIEEL,

CRERALECLITRY. REOGEEI VD UNENSENLHY FT.
FREDMREBRLGSIBNNHYET.
OFRZEIGD DRI DU —LADREAFIACH (FTHMITERCAVERE) TTRA-o TSI EZHRBLTIESLY,
- RIETEBRAAHYET,
O/ THIZEYPBRALLBVNESITVIREEZNFTENTLEELN,
CEBYAI D UICAYVI VO UARIET ABRNANHY ET,

Oy FDEEBREZENA—YYRMIEHLTHY FI, BTIHRIIZESR.
@/ —TIIN—YDEF TR LIZA —H—RITOERFEE L FEATHID
A—H—IZTTBEALIESLY,
OAHFOIMFWNIEEICIToTLEEWL, FELIZY., B2 av s EEZRNTLESL, BfTFRPEEORREIZAZY
E3 I8
ORI, Ty FMEITEV LR TETREICHMHF T TLEZESV, DEUEICHMTETS & RIL DR CEAIHEIBLET,
OIfTITEED =, —BMIZEANT / —<ILAA—YITHEXIEME LEVNES ITRELTLESLY,
X, /==Y ERFITBRE. BEX TR EOE S ITERATEHRICET—F I LTLESY,

REBDENC EEHREL TS,
ToTLESL, BERFENBFRICHGAI.

@/ T—J0—KEDT 4 LA —DOTHRIETERMICITE > TLESLY,

(X#rDBEZ)3,000 ~ 5 000km Ffl 35A~6+4A8

T 4 IILA—ILRIFEY TH, @ A—N—N\J—Ja—\|AT1ILFZ— (¢ 200)
KREFTDAVT T URIEEBHREMET LET OTHEMICHESELAENTCESL,
-BL. FAAZRURBICEYEHINELYFETOT, FNEEICE>TREBVA VLKLY BICROOXME - FiRES
EHOHLES,
KERBDAVTFURERDE. AEBOHRENEETELVENY D, EFOI7 704 —2DE U HHBHNENRTRA
EREFERICRANTELAAY ., TV VT, BBESIEFRITEALHY T,

TPRRLR

OABREBICLY IO VHANAELETOT, BRMEZ A TORNR—V TS ITORBEHRELFTS,
Bz, AR—VETESERZSRATHBEICE. BITBLTIEEL,

OARBMIE/ —TIIEWMEREICHESATEYFITH, EFELAORHEICLIVITIOA-FHARERE
(AFR 72 &) %0, BMHHIHESE F-CONGE) ZRVNVEHtEY T4 VDN REICLEZHEELHYET,

OI7 70— R EUHDRRBELUVHMNENTNREE (ETATHLTYVYHERE) . T7704A—4F 50t Y
HArEBENTWNWEEEZONDIDT, N—VYI ) —FFEZHANTE VYR EFREFTHEIICLTLIEEL,
FLLENFEa—2 30— bETSEBIESL,

T A&
1. /J—<JLIN\—YESL

1) NyTFY—hAnN—%58L. RyTYDIAFRIFEF (—)
Por—TLA—IFLERSLTLEED, / TYIvhA—

@ TooohN—FBSLTLESL, (R1)

\

Ny T —HN—




@) ITF7I7OA=REHDARTZEBRHNLTLEEL,
(E2)

(4) |184kW (250ps) EDH | T7 9 ) —FH5—RF7vEVT )
EDEMN2TWE P AR—REY L/ A FRNLTDG 4
A—REHRVDTLCESL, (B2)

(5) [184KN (250ps) BDH| YL/ 4 FALTHBa%D 4%
RALCLESD, (M2)

®) N—FRT Yy TENL, R—RIAY FEBHTITY
)—F45—RT7 v T)ERHLTLESLY,
(B2, ®3)

() [184kW (250ps) EDH | R& Y2 2KEHL, 259K
KRS P AR—R, aA Y bq TERSLTL
£2EL, ("4)

@ TF7HON—FHT—RF7yvEVITYNLITIAA—4+
VHERSLTLEEL, (B5) (BERLEY)

Q) T7HY—FH5—RTyhn5 Oy F2@FESML

G VAW

¢ 47R—R

\

N—=HRRy Yy
I770i—2t Y%

// ® 4R—R
YL/ A FIRLT

N—=RRP YT

X 2

IT7O)—FT—RTyErTY

TfZa, (B5) \BEALED) X3
I770A—2t2 Y
YasyRRRL gaiyhk gaiy bk
""“Q\ /QD’*“ /
¢ 4KR—X
DEE G2 VAT i)
e O« [m
IF79V—Fr—RAF7vE>TY E5

RS_AZ102_3-1.01




2. /=7 I)L/N—YML

M) B3 vR—ANSHMER—R/NY FERSA LT ZSE

LY,

Q) R—RNY FRITADERE = v/ —PhH v E—F 1 T7%

TUYERY ., BENGOESITMILTLEEL,

3. v bN—YESTIF

M B7~E110&512Fy b=V EMATIF TS,

TRRLR

BE—FA22a =3RRI Ry FEFHLAVWES ITHEZRABLEGASHEMFTIEEZL,

(H6)

EREVUZELEY

T~9svavh—2

E—kA2PalL—42A, E—F VP2 L—EBIZRT—%

mFFTLEEL,

I79)—FAT—No. 1 FRWAZE—FA o L—2IIC

BfFFTLEEL,

9. 2Ty Iv v M6
10. FL—r9viv N6
MN.252Fv bk M6

14 HEX KL+ M6-15

15, HEX RJL + M6-20

1. =k, oal—%A
18. E—rfral—4%B
23. ZF7—No.3 [ZIEN” 37 ]
26. 79 ') —3AT—No. 1
26. 79 ') —FRXT—No.2
21. 279 ') —FRXT—No.3

FIHAHITIE— A2 L—3 A, E—bA2PalL—4B

te—hrA a2 l—2 CEMAITTIEEL,

9. RFYvTIvi v M6
10. FL—r9 vl v M6
M. 72302+ vy bk M6

13. HEX KL+ M6-12

9. E—rfval—%C




E—kA 222 L—8CIZRAT—ZRUFFTL S,
ZAT7—No. 1 [(ZHZIENDHBAMNTEIZAH D & S ITEFIFT
<F2ELY,

9. RFYvFIv v M6 SUS
10. FL—rT v+ M6 SUS
M. 2522+ v ~ M6 SUS

14. HEXRJL + M6-15

15. HEXARJL ~ M6-20

19. E—hkaA2val—4%C

21, RF—No. 1 [ZIEN” 17 ]
22. R7—No.2 [ZIEN” 27 ]
4. TV UAN—RT—
G-1. 48Xy b+ (MIE)

E—rM22alL—2CORRAENLITAVT—9/84 T%

BL. 70U —FAT— - ARART—TRIEHLTLES L,
ZOB. TTF7AT—918 1M TOE— A4V aL—4% CHO
BICANBEMICARY DEBRFFIT TS,

1. R—/8—/)X\7—20—
2. IF7AT=91\ 14T
3. Yaq v bh—X

4. ;R—R/NV K #64

5. AART—

8. Rk M6-15

9. RFYv5I7vyxw M6
10. FL—rTvi v M6
M. 2502+ y bk M6

19. E—kq>al—4C
26. 79 ) —FAT—No.2
2. 79—+ RXT7—No.3

H-—

—H- -

=

S, Ay,
AR, PR, 4

ARUT

E—kfal—4C
| 10

RS_AZ102_3-1.01



Fy bN—YEFRLTERIZE— VYo L= BT
TLEEL, (WMERKE4SHR)

ZOE. TT7AT—9 181 TEMEY Y >3 Uh—R(ZEL
RAALTLEEEL,

Ff, E— bV alL—FAMI-E—FM2PalL—4B
MUEL 2T FRRVDOERDZERICAKRY DEZN TN
fFFT<EEL,

TRRLR
T7HY—FZ7—No.3 ZEMZIMIS DR, EEEGHEIC

FYTTHU—FRT—No. 3 LEFHD ¢ 4731 THFHT 515
BABHYET,

ZOEHEIF. ¢ 4NATEFHLABVEEICFTAEZER
TLEEW, ZOBE, ¢ 4,34 ThENTF-Y ., Hintzy LEw
EIIZLTLEEELY,

E—kA2PalL—4A

1. h5—

9. RFY Iy x M6
10. FL—>T v s % M6

16. HEX 7KL b M6-50

21. 79 )—+RFT—No.3
G-2. v b (MiE A BE)

E—rM2>aL—%4B

a5 FIRRL

(2) T77RA=2E2 YOO VY (MIE) NTT7IATE T2/ FITEARAERVESILENSFY FI—YDM4 E
AEFERALTRFHTCESD, COREREHOTELVE S TBTRE MLY TRFHFTLEEL,

(#fH+ bJLY 2.0~ 3.0N-m{0.2 ~ 0. 3kg-m}) (&1 2)

R—R/\> F# 56
B avkR—R (HIE)

R —7O0—&K(k Caqfr k=R
¢ 100
m I77AQ*A—4
oYy
{81 T ]
\

&HEX

R—R/N2 K# 64

IFAVT—D184 7




N e — )
JANES-)
T2 UL BAOBAASH Y EF DT, TF7 I0A—F €24, /S7—7 O—kk,
T7I07 TR FIRERICEE LT EEL,

(N7 — T O—AhOmE > IcBT 5 7] [I770A—5 oY OR:E S IcRITIA |

| I
| B

as \ V4 a s
HMOHICHOTLS HHICHED TS BRESBLTLS
VAN VAN N

NI—=O—FKRETT7IATHETENRA TP a4V biR—REU 272 Y < 2D IFTHREZBETFELE SIS
FHAFF TS,

@) NRI—=7A—FKENRT A BEEFHELBEVNKSICHESE
ROTLEEW, BN RE-=H, F—RAND K - RL
FEBEELTLEEN, ZOBR—X/N\Y K- R)L ~Z6E
HTELRNESITLTLEEL,

PRRLR

RO — T O—KEDHR— RN RERD DL, TEDER
L&k Ui T *EERTEIHEEANBYET,
(RSAN—RBBTTOTT, RyIALUFEANAYT
EBEHEERFEALENTEEL, vOEETHERTS
BEFHEMBLTROT S, )

T EDENT— T O—KANERE - FHET 25an |1 AART &2 3/ Y bR—RIZHTH S,
HYET., T RILY :20~3.0Nm[0.2~03keml}) |2 R—RNY FTCRART—EDaA Y bR—R%F

0T B,

) [T8ART(25009) B ] 1. — (1) THIE ¢ 4h—2E5HL —
FRA T2 4 T L% vy TERMHT &L, ¢ adhFryT
(H4, ®14)

G) TFZ7OFA—BtEoHDART 2 EEREL, N—RREFE
BYHEMBIZZA Sy TTEELTLEEL,

paTLFryT

| 14

RS_AZ102_3-1.01



6) Fv h—VEFEALTE—F V22 L—2DEERMAFIT
TS, (B15)

N Aoy FEOE1 6DMEZESEIC, Aoty bEE—
222 L—8DEDTFHEA/FRSNSBERICRAKRY
DEMFHFTCESEL, (B16)

(EFEREICL > T HTEREMRARL T LS
Ly )

1229x—77vy>% M6
13. HEX R+ M6-12
20.E—kA>2alL—4%D

X 15
1 EHEA
AKLS
— 20
65 [ —
T — | 2k5%EZHRT
R ES

BT omm

400

®) NYTFYDIAFREF (=) IT5—TLE—IFILERFHFTI SN,

©) NyFTY—AN— TOUAN—FZRFFTIEEIL,




ERfFHII# T R DR

IV URERTORER IV URERORER
R E B HERIRE i
XM 7 - k—REOERENEE> TLELA. £HH ST 7RIS,
RyTUOYAFRBFITr—TLE—IF B{2LIEERD LEAHVRL—XIZI S UEE
HRERICRT 5N TN HLH B .
R—RNY FAERISHE TS BAICE B TFHEIFLLA.
RILE - F v FEOHOBNIT L. TA FU S TREICEEI L.
A = BEA M OEBREE THLTVEND. IUDUERLEL, R FABATLELA.
( BEET B D #54 1H 7ERR)
N=YVYR}F
[Ro: T 1 R FE ] o 3 B K FE | o e R 2
R7—70— ¢ 200 X IFHY—F
e @ Soo | 18] HEXARL R |10 % M6-12 | (28 2> o | &
7S T— ¢ 100 . IFHY—F ¢
vl I @ _oo | [14] HEXARL K |4 % M6-15 | (26| 2> o 2 \.,’
Saf vk . I7HY—F
3| Th—z | @ ¢ 100 | [15] HEX AL+ |4 % M6-20 | (271 2> o 3 &&
gld—znv k2| 5 | #6a |16 HEXAKLE |2 % me-50 [ [28] ER % M4
E— b
slA—zav k1] 5 | #56 [ |17 4*/92\1/—9 1 G 9 REUT ———
o o)
6| RAzF— |2 6100 | [1gf1>>2L—5 /1 G o[Faxry|2| O | o4
E—F
11 »s5— 2| & 9|4 >aL—s|1 3 54597 5| | L=150
C k
E—F
8 RIL b+ 2 % M6-15 | |20]« v v 2 L—%]1 2 2145397 / L=300
D
%) @ _ ] ZIEn —
) RS e | far| xF—no.1 |2 % |38 RFvH
TL—v a _ 7 %IEn
of 555 |18 e | [22[ xF—no.2 |2 wor | |34] EriEEIEAE
7709 ) _ ZIEn a— 3y
35w s EY | we |8 27 —No.s |2 @ o |13 TSZE
Yz—7 IUSUAN—
2l Soo% |4 & | w || 222 g/ 36
9

RS_AZ102_3-1.01



s - g8

HREICEER L T2 212, BEEEET ARICIIBTAERRET > T,
OREREMIRSAN—DERETT, BTERELTLLIEELY,
Q@1 —H—TZa7INIEBEINTVSBELSNIEMEFRITRBEL TS,
ORX—/IN—NT—TO—T A ILE—DHEEEHIFT LD, T4 LF—DOBITEHMICIT> TSN,
(XD BZ=) 3,000 ~ 5 000kmEt=x35A~64A

BL., FRAERVEREBICEYEHNERYETOTHENESICE>TIIRODXBERSTTHLET,
T4 ILE—IFFIEY TT,

M RA—/X—n\J—7J0— ¢p200XKBAT1ILE—
OHELENBRIISEHCHS TIEMBICRHUET . BFEMAEHITRBL TS,
OETH, BEE - ER - BHFOEENH - -BEICIE, A—F—I a7 NI >THRHBLTLEEL,
OARFEREZEOLNDHIL. BT ROA—FT—DEOICREHRAZELELLIZELY,
OARBEZERENSCENTIRICIE, BDTFEMEEITIREL T,

F74—H—ERICDT
AHUSIZATEEBONEDLEX, EFEEF IS ELORFGEEETHBVEDLECEELY,
FEORHERNBIL. PEELICERET S EAHYETOTHLOMNLEDHITELIEELY,



L E RACING SUCTION

NAME OF PRODUCT| Racing Suction Intake Kit
PART NUMBER 70020—AZzZ102

APPLICATION MAZDA RX-8 SE3P
ENGINE 13B-MSP
YEAR 2004-2008
REMARKS

Published in January, 2017 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impacts. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).

- Replace the filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement filter elements are sold separately.

Do not wash the filter elements as the filtration properties will be degraded.

- However, there are certain conditions where, depending on dirt buildup, the filter may need to be replaced earlier
than the above recommended intervals.

- If the vehicle and the product are not maintained properly as mentioned above, the product may not perform
properly and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to
engine damage or bad conditions.

1 RS_AZ102_3-1.01



ADVICE:
@ This product was designed based on and for the factory vehicle; however, additional fuel settings may be necessary
depending on vehicle application.
@ |f the airflow meter intake air temperature sensor is dirty (blackened, no visible shine) it can be assumed that the sensor
itself is also dirty. Using the automotive parts cleaner, carefully clean the sensor.

INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Remove Engine Cover and Battery Cover. (Dia. 1)

(2) Disconnect the negative terminal from the battery.

(3) Unplug Electrical Harness from Airflow Meter Sensor.
(Dia. 2)

(4) Disconnect the 4mm Hoses from the Solenoid Valve and
the Vacuum Chamber. (Dia. 2)

(5) Remove Air Filter Case Assembly and Airflow Meter
Sensor save for later use. (Dia. 3)



(6) Disconnect and remove 4mm Hoses and Joint Pipe from
Shroud Panel. (Dia. 4)

(7) Remove Nuts and Bolts from Point A, B, C & D and retain
Nuts from Point A & B for later use. (Dia. 4)

(8) Carefully remove Airflow Meter Sensor & gasket from Air
Filter Case Assembly and retain for later use. (Dia.5)

(9) Remove two factory Grommets from Air Filter Case
Assembly and retain for later use. (Dia.5)

2. PROCESS OF FACTORY PARTS

(1) Remove the factory Hose Clamp from the factory Intake
Hose and retain for later use. (Dia.6)

(2) Cut off the projection of the Intake Hose and process it so
that a step may disappear. (Dia.6)

13

RS_AZ102_3-1. 01



3. INSTALLATION OF KIT PARTS

Install the parts in accordance with diagrams below.

Heat Shield Assembly-

Bracket mounting on Heat Shield Panel A and B.

9. Lock Washer M6
10. Flat Washer M6
11. Flange Nut M6
14. HEX Bolt M6-15
15. HEX Bolt M6-20
17. Heat Shield Panel A
18. Heat Shield Panel B
23. Bracket No.3
25. Air Cleaner Bracket No.1
26. Air Cleaner Bracket No.2
27. Air Cleaner Bracket No.3

Dia.7

Mounting of Heat Shield Panel C to Heat Shield Panel A and B.

9. Lock Washer M6
10. Flat Washer M6
11. Flange Nut M6
13. HEX Bolt M6-12
19. Heat Shield Panel C

Dia. 8

Bracket mounting of Heat Shield Panel C.
Mount etched side of Bracket No.1 facing down towards car chassis.

9. Lock Washer M6
10. Flat Washer M6
11. Flange Nut M6
14. HEX Bolt M6-15
15. HEX Bolt M6-20
19. Heat Shield Panel C
21. Bracket No.1
22. Bracket No.2
24. Engine Cover Bracket
G-1.Grommet (Factory)

Dia.9




Air Filter Assembly-

Assemble Filter Assy, Airflow Meter Pipe and brackets as shown. g&—m—‘\,ﬁ 21
Temporarily insert and mount assembly into opening of ’
Heat Shield Panel C. Affix Sponge Tape to the area of the

Airflow Meter Pipe that comes in contact with Heat Panel C.

<

f=s======s======
<

S

. Filter Assy

. Airflow Meter Pipe

. Joint Hose

. Hose Clamp #64

. Universal Bracket 100mm
. Bolt M6-15

. Lock Washer M6

. Flat Washer M6

. Flange Nut M6

. Heat Shield Panel C H-w—)
. Air Filter Bracket No.2 Heat Shield Panel C
. Air Filter Bracket No.3 [

Sponge Tape

O © 0N oA~ N =

—_

N
iy

N
[od]

N
[(e]

Dia.10

(1) Affix Foam Padding to outer sides of Panels A & B and mount whole Assembly to points A, B, C & D. (Dia.11)

Mount Heat Shield assembly to Shroud Panel and note contact
points between the two. Refer to the contact points and image
below for reference of location to affix Sponge Tape on exterior
sides of Heat Shield assembly. Re-install Heat Shield assembly
to Shroud Panel and secure with supplied hardware.

Heat Shield Panel A

Sponge Tape

o

7. Collar
9. Lock Washer M6
10. Flat Washer M6
16. HEX Bolt M6-50
27. Air Cleaner Bracket No.3
G-2.Nut (Factory A + B)

Shroud Panel

Dia.11

15 RS_AZ102_3-1.01




Joint Hose

Filter Assy m 100mm Airflow Meter

Sensor

§ J@ (Factory) H

Hose Clamp (Factory)
Intake Hose (Factory)

SIDE VIEW

FRONT VIEW

Hose Clamp #64

Airflow Meter Pipe

Dia.12

/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor,
the Filter assy, and airflow adapter pipe correctly.

| Filter Assy Mounting |

| -

L

\ Y 4

Angled

[ Airflow Meter Sensor Mounting |

(2) Re-insert the Filter Assy and the Airflow Meter Pipe
Assembly into the opening of the Heat Shield C.
Connect to pipe to factory Intake Hose and securely
mount brackets to the Heat Panel Assembly. (Dia. 14)

(3) Using the supplied Screws and the factory gasket, mount
the factory Airflow Meter Sensor into the Airflow Meter
Pipe and plug in Electrical Harness to the Airflow Meter
Sensor.

Completed

1. Position Universal Bracket onto Joint Hose as shown.
2. Slip Hose Clamp over the bracket and onto

the hose.Tighten the clamp. Dial3




(4) Attach and secure 4mm Rubber Caps to the vacuum port
and white check valve from the earlier steps. (Dia. 14)

(5) Recheck to assure that all bolts, hoses, hose clamps and
brackets are secure.

ADVICE:

Use of proper tools can help avoid over-tightening of the hose
clamps. (Screwdrivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the filter assembly outlet may bend or become dam-
aged. (Tightening torque: 2.0~3.0 N-m {0.2~0.3 kg-m})

(6) Mount Heat Shield D to enclose the Racing Suction Intake
Assembly (Dia. 15). Make sure the bolts are aligned

properly.
ADVICE:
It is recommended to apply a small amount of grease to the

bolt before threading.

(7) Reconnect negative terminal to the battery.
(Reset radio, clock, etc.)

(8) Re-Install factory Engine Cover and Battery Cover

17

12. Wave Washer M6
13. HEX Bolt M6-12
20. Heat Shield Panel D

Dia.15

RS_AZ102_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
o Make sure the negative cable terminal is securely attached to the battery.
o Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
o Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

PARTS LIST
No] _Description __Joty] __Image | Remarks | [No] __Description __JOty] __Image [ Remarks | [No] _Description __Joty]__image | Remarks
1| FilterAssy |1 @ 2021':]00 13| HEXBolt |10 % M6-12 | |25 B'Ar\zci:;al\rl]s.rl 2 k

2 Airﬂcl’jv;'p';/'eter 1 @ 122;:0 14| HEXBolt |4 % M6-15 | |26 B'Argcileiaﬁs.rz 1 Q\.,’

3| JointHose |1 @ 100mm| [15] HEXBolt |4 % M6-20 | |27 Bpr‘gcclzleetaﬁc?.rS 1 9\\/

4| Hose Clamp | 2 @‘ #64 | [16] HEXBolt |2 % M6-50 | |28 Screw 2 % M4
5| Hose Clamp | 1 @ #56 | [17 Heatfhie'd 1 G 29| Sponge Tape [ 6 | &=

6| mversal 15| QG [roomm| fig] Heat Shietd |, G 30| Rubber cap 2| (O | 4mm
7| coar [2| o HeatShield f4 |ﬂ| 31 Tewrap [s5| .~ |L=150
8 Bolt 2 % M6-15 | |20 Heatghie'd 1 32| Tewrap [5]| """ |L=300
9 | Lock Washer |18 @ M6 | [21]| Bracket No.1 | 2 & ets?:ad 33|  Sticker 1| &
10| Flat washer |18 M6 | [22]Bracket No.2 | 2 il | instruction 1) s
11| Flange Nut |16 5@&/. M6 23| Bracket No.3 | 2 % Etfgfd 35
12|Wave Washer| 4 @ M6 24 Engllai?aecfeotver 2 ﬂ 36!

A\




MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

19 RS_AZ102_3-1.01



S®

http://www.hks-power.co.jp/

s IvF-U— IR

T418-0192 #EEELT=EMILIL7181
HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITE S - Sns
Unauthorized reproduction is strictly prohibited.

20



